



PO Box 572455 / Salt Lake City UT 84157-2455 / USA
TEL (801) 262 2448 - FAX (801) 262 9870

RICHARD LEE
AIROSTONE CORPORATION
435 HARRIET STREET
SAN FRANCISCO, CA 94103
USA

Analysis No. TS-S&T 00487
Report Date 28 July 2005
Date Sampled 22 April 2005
Where Sampled Unknown
Sample Received 27 April 2005
Sampled By Client

This is to certify that we have examined: Dimensional Stone identified: AiroStone Paver

When examined to the applicable requirements of:

ASTM C 666-03 "Standard Test Method for Resistance of Concrete to Rapid Freezing and Thawing"


The above identified material had the following values:

TESTING RESULTS - 300 CYCLES			
SAMPLE	% WEIGHT LOSS	% LENGTH CHANGE	OBSERVATIONS
A	0.1478	1.90	Cracked into Two Samples
B	0.0193	1.10	No Noticeable Damage
C	0.0198	1.75	No Noticeable Damage
D	1.0184	1.80	Cracked into Two Samples

The attached Report of Test is an integral portion of this certificate.



Approved by 


Joshua White - Director - Stone and Tile Laboratory

NOTE: © 2003 by Testing Engineers International, Inc. This Document and its attachments if any, may not be reproduced except in its entirety without written permission from TEI. TEI stylized lettering and logo are registered trademarks and use is by contract and/or written permission only.

CAVEAT: This certificate gives the characteristics of the sample tested only. It does not and may not be used to certify the characteristics of the product, nor to imply that the product in general meets the requirements of any standard, nor its acceptability in the marketplace.